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Applicant: NINGBO SWAN SPORTS APPLIANCE MANUFACTURING CO., LTD. 

Address: NO.51, LANE 776, YUFAN EAST ROAD, ZHENHAI, NINGBO,CHINA                          

 

The following merchandise was (were) submitted and identified by client as: 

Sample Name: 520-INSKT 

Sample Model: TE-201 

P/O No.: 17509 

Manufacturer: Ningbo Swan Sports Appliance Manufacturing Co., Ltd. 

Supplier: Ningbo Swan Sports Appliance Manufacturing Co., Ltd. 

Sample Received Date: Oct. 17, 2017 

Completed Date: Oct. 18, 2017 

 

Test Result(s): Please refer to next page(s). 

 

Test Requested and Conclusion(s): 

No. Test Sample Standard and Requirement Conclusion(s) 

1  
Tested materials of submitted 

samples 

US Public Law 110-314 [Consumer Product 

Safety Improvement Act of 2008(CPSIA)]  

- Total Lead (Pb) in accessible substrate 

materials 

PASS 

2  
Tested materials of submitted 

samples 

US Public Law 110-314 [Consumer Product 

Safety Improvement Act of 2008(CPSIA)]  

- Total Lead (Pb) in paint or surface coating 

PASS 

 

 

 

 

 

 

Signed for and on Behalf of CTT 

 

                                             $英文章$ 

 

                        

Frank / Lab supervisor 

Consumer Testing Technology Co., Ltd. 
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Test Result(s):  

The Lead content of accessible substrate materials – CPSIA 

Method:  

Metal – CPSC-CH-E1001-08.3 

Nonmetal – CPSC-CH-E1002-08.3 

Analyzed by Atomic Absorption Spectroscopy (AAS) or Inductively Coupled Plasma Optical Emission 

Spectroscopy (ICP-OES). 

Material No. Limit (mg/kg) Result (mg/kg) Conclusion 

1 100 N.D. PASS 

2 100 N.D. PASS 

5 100 17 PASS 

6 100 25 PASS 

7 100 N.D. PASS 

8 100 N.D. PASS 

9 100 N.D. PASS 

10 100 24 PASS 

11 100 31 PASS 

12 100 N.D. PASS 

13 100 N.D. PASS 

14 100 N.D. PASS 

18 100 N.D. PASS 

19 100 N.D. PASS 

20 100 N.D. PASS 

21 100 N.D. PASS 

22 100 N.D. PASS 

23 100 15 PASS 

24 100 N.D. PASS 

25 100 N.D. PASS 

26 100 N.D. PASS 

28 100 N.D. PASS 

29 100 N.D. PASS 

30 100 N.D. PASS 
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Test Result(s): 

The Lead content of paint or surface coating - CPSIA 

Method: CPSC-CH-E1003-09.1, analyzed by Atomic Absorption Spectroscopy (AAS) or Inductively Coupled 

Plasma Optical Emission Spectroscopy (ICP-OES). 

Material No. Limit (mg/kg) Result (mg/kg) Conclusion 

3 90 N.D. PASS 

4 90 14 PASS 

15 90 11 PASS 

16 90 17 PASS 

17 90 20 PASS 

27 90 N.D. PASS 

31 90 N.D. PASS 

 

Note: 

 

 

1.  mg/kg = milligram per kilogram (ppm). 

2.  N.D. = Not Detected (< RL). 

3.  RL (Reporting Limit) = 10 mg/kg. 

 

Test Material List 

The following materials apply only to the samples submitted for chemical testing 

Material No. Description Location 

1 White plastic Wheel hub 

2 White plastic Wheel 

3 Purple paint Coating of wheel 

4 Red paint Coating of wheel 

5 Silvery plating metal Screw 

6 Silvery metal Shaft 

7 Fuschia plastic Shoe body 

8 White plastic Shoe body 

9 Purple plastic Mediate rope 

10 Silvery plating metal Base of mediate buckle 

11 Silvery plating metal Rivet body 

12 Gray white foam Interlayer 

13 White foam Interlayer 

14 White leatherette Logo 

15 Fuschia paint Coating of logo 



 
 

Test Report 
 

Report No.: CTT171030912EN Date: Oct. 18, 2017 Page 4 of 6 

 

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com . Attention is drawn to 
the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested. Without prior 
written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, 
overdue will not be accept. Items marked with “n” means they are not accredited by CNAS, “s” means the item of subcontractor . This report is not in the accredited scope of CMA and 
cannot be as domestic social impartiality proof data. 

Consumer Testing Technology Co.,Ltd. 
1st-2nd Floor,Building 5,District B, Yingcai Entrepreneurship Park，No.E21,Xinke Road, Yiwu ,Zhejiang, China  

Tel:86-579-8998 6543 Fax:86-579-8998 6547 Email: zj@cttlab.com Hotline:400 6789 666 Http://www.cttlab.com 

 

 

 

16 White paint Coating of shoe 

17 Purple paint Coating of shoe 

18 Gray plastic Wheel hub 

19 Gray plastic Wheel 

20 Blue plastic Shoe body 

21 Gray plastic Shoe body 

22 Gray black foam Interlayer 

23 Black foam Interlayer 

24 Gray leatherette Logo 

25 Cyan plastic Wheel hub 

26 Transparent plastic Wheel 

27 Black paint Coating of wheel 

28 Black plastic Shoe body 

29 Cyan plastic Shoe body 

30 Black leatherette Logo 

31 Cyan paint Coating of shoe 

 

Remark:   

  CTT Co., Ltd. is the US Consumer Product Safety Commission (CPSC) Accredited Third Party Testing  

Laboratory, identification number is 1362, and shall refer to http://www.cpsc.gov/cgi-bin/labsearch/. 
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Photo of Sample:  
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Photo of Sample:  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

***End of Report*** 
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